FCC TEST REPORT Report No. : F341403-01

Date: 2003-07-15 Time: 20:37:21

Level {dBu¥V/m}
107
FCC CLASS-B
-6dB
1
5 P T i ol ot b e L O S LGECLASHE-AM,
i 1 -6dB
44
-20 3000 3400. 1800. 4200, 4600. 5000
Frequency {(MHz)
Fite 1 site
Condition : 3w HORN-ANT-6741 WERTICAL
EOT i Wireless 2.4 4F
Fower : l10vV/60Hz
MODEL : ME-103
MEMO i T CHOE 2437MH=

: l.5n+5dAEL Ceiling

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F341403-01

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuV/m) (UV/m) (dBuV/m) (uV/m) (dB) Mode
2438000 H 2830 626 6400 - ; 98.56 8472274 Peak
2438000 H 2830 626 5752 - . 92.08  40179.08 AV.
4876.000 H 3317 906 1628 7400 5011.87 5851 84236 -1549 Peak
4876.000 H 3317 909 1100 5400 50119 5326 46026 -0.74 AV
2436000 V 2829 626 7130 - ; 105.85 196110.12 Peak
2436000 V 2829 626 6583 - ; 100.38  104472.02 AV.
4876.000 V 3317 9.09 16.39 74.00 5011.87 5865  856.05 -15.35 Peak
4876.000 V 3317 9.09 837 5400 50119 5063  340.02 -3.37 AL.
7311.000  V/H - Peak.
9748.000  V/H - Poak.
12185.000 V/H - P
14622.000 V/H - P/f"\al'_"
17059.000 V/H i Poak.
19496.000 V/H - PAe"\al'_"
21933.000 V/H - Poak.
24370.000 V/H - P:‘\a/'f’

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong
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FCC TEST REPORT Report No. : F341403-01

*  Test Mode: Mode 6

* Test Distance: 3M

= Temperature: 29.9 °C

*  Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked by the frame in the following test record
W Spurious Emission

80 Lewvel {dBuW/imj} Date: 2003-07-15 Time: 23:09:53
FCO CLASS-B
I
[ -Gl
2 I
i 3

-20 30 B4, 138. 192, 246, oo
Frequency (MHz)
Site : =ite
Condition : 3w 03CHOS-MAT HORIZONTAL
EUT t Wireless Z.4d:F A4F
Power : l10V/60Hz
MODEL r ME-103
MEMO : T CH11 Z462MH=
: l.5m+5dE1 Ceiling
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg
1 Ea_a70 30.54 -5.45 40.00 E0.88 E.1l& 1.58 E£7.08 Pesk -—= -—=
Z 89.%40 35.72 -6.78 43_.E0 L3532 8.78 1.43 EZ7.0Z2 Peak - -
] zEO.0ED 21.z0 -14.20 46.00 43,35 11.34 Z.61 EZ&.60 Peak -——- -——-
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

Date: 2003-07-15 Time: 23:21:19

Lewvel {dBuW/imj}
B0

FCC CLASS-B
-6dB
FCC CLASS-B-AV
-6dB
2 3
30
-20
300 440, 580. T20. B60. 1000
Frequency {(MHz)
Jite 1 site
Condition : 3w 03CHOS-MAT HORIZONTAL
EUT i WMireless Z.46 AF
Power : 110V /60Hz
MODEL : ME-103
MEMO i T CH11 Z46:ZMH=
: l.5on+5dBEL Ceiling
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Paos Paos=
MHz dBuW/m dE dBuW/m dABuW dE dBE dB oI deqg
1! 374.Z00 40.%3 -5.02 4&6.00 EO.70 13.8%2 3.50 Z7.04 Peak -—- -—-
z 297300 28.98 -7.02 46.00 48.11 14.54 3.51 Z7.18 Peak -——= -——=
2 GE4_100 25.%8& -&.04 45,00 46.08 17.44 4,42 22.00 Peak -——- -——-
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FCC TEST REPORT Report No. : F341403-01

20 Level {dBu¥/m} Date: 2003-07-15 Time: 23:00:15
FCC CLASS-B
| : 6B
1 f I 3

3nw

30 B4, 138. 192, 246. Joo
Frequency (MHz)
dite 1 Fite
Condition : 3m 03CHO3-MAT VERTICAL
EUT : Wireless Z.4G AP
Fower : 110¥/60H=
MODEL v ME-103
MEMD : T¥ CH11 zZ462MH=
¢ 1.5w4+5dEL Ceiling
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBu¥/m dB dBu¥/m dBul’ dE dE diE cm deg

11! 53,5970 2L.02 -4.37 40,00 5537 t.1le 1.58 Z27.08 Peak -——= —-——-
z 22130 25,17 -7.33F 43,80 B3 .01 2.74 .44 Z27.0Z Peak -——- -—-
2 ZEO_0QED 2278 -1Z2. 25 4600 46.40 11_34 Z2.61 Ze_&0 Peak -—- -—

[
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FCC TEST REPORT Report No. : F341403-01

80 Lewvel {dBu¥/imj} Date: 2003-07-15% Time: 23:05:01
FCC CLASS-B
-6ilB

FCC CLASS-B-AV
-G08

-

-20

300 440, 580. T20. B60. 1000
Frequency (MHz)
Fite 1 site
Condition : 3w 03CHOS-MAT VERTICAL
EUT i WMireless Z.40 AF
Fower 1 110v/a0Hz
MODEL r ME-103
MEMO : T CH11 Z462MH=
: l.5n+5dEL Ceiling
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MH=z dBuW/m dE dBuV,/m dEul’ dE dE dE oI deg
1 436 500 2732 -9.&83 45,00 45,02 1514 2.E4 E7.328 Peak - -
z 624100 325.82 -10.1% 46.00 41.94 17.46 4.42 E5.00 Peak -—= -—=
3 786_500 37.13 -8.87 46.00 41.4F 1868 E.03 EZ£.00 Peak - -
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

Lewvel {dBul¥/imj) Date: 2003-07-15 Time: 20:48:29
7
FCO CLASS-B
ol -6iB
3 =
N 12 Fec cLass-Bav
h
i 8 "6

-20

1000 1400, 1800, 2200. 2600, 3000
Frequency (MHz)
Fite 1 Fite
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT ! WMirelesz Z.4C AF
Power 1 110v¥/60H=z
HMODEL v ME-103
MEMDO : TX CH11 zZ46:2MH=
: l.5n+5dAEL Ceiling
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg
1 £352.000 EL5.E7 -12.43 74.00 45 44 F32_ 14 5.15 Z7.1g Peak —-——- —-—-
z £352.000 35.1¢6 -12.84 E4.00 25.03 E3.14 &.15 Z7.1¢ Average -—= -—
3 £390_000 gz2.30 -11.70 74.00 K5E5.0&6 E8_E0 6.20 Z7.16 Peak —-——- —-—-
4 £390.000 34,75 -193_ 25 E4.00 27.E51 EB_EO0 E.20 Z7.16 Average -—= -—
= £414_000 g5.1% -2.81 74.00 E7.87 EB_EL 6.23 Z7.1e Peak -—- -—
=3 7414 000 34.35 -13.6Z G&4.00 Z27.06 E8_ES 6.3 Z7.16 Awverage -—= -—=
9 £810_000 &Z.43 -11.57 74.00 54.78 Z8_47 5.36 Z7.18 Peak —-——- —-—-
10 £E810.000 3232.69% -E0.321 E4.00 z2E5.04 E3_47 &.36 £7.18 Average -—= -—
11 FE4F7 000 EB4. 597 -1%.08 7400 47.11 Z8_E7 .47 Z7.18 Peak -— -—
1z EZE4FZ_000 32E2.894 -2l 1& E4.00 Z2E.03 E8.E7 G.4z2 Z7.18 Awverage -—= -—=
1z £E874.000 E& 24 -17.7&  T4.00 48 23 E2_ &7 &.47 £7.15% Peak -—- -—
14 ZE74_000 33.78 -Z0.ZZ E4.00 ZE.83 E8.87 5.47 Z7.1% Awverage -— -—
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBul¥/imj} Date: 2003-07-15 Time: 20:50:15

FCC CLASS-B
-G8
1
[T Y B il e 1 i e s i I S CL.C lé.u-.
P e L A TR | {IB
44
-20
3000 3400, 1800, 4200, 4600, 3000

Frequency (MHz)

Fite 1 site

Condition : 3w HOEN-ANT-6741 HORIZONTAL
EOT : Wireless Z.dk A4F

Power : l10V/60Hz

MODEL : ME-103

MEMO T CH1L z246ZMH=

: l.5on+5dBEL Ceiling
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBuYin) Date: 2003-07-15 Time: 20:58:48
[
_J FCC CLASS-B
TR 6B
2 5 \ll 5 7
,.f L FCC CLASS-B-AV
1 i %, 6B
| T
41M”KVWLN$m”‘wa1HMUNjLH,*h[U‘4e%NWﬂwﬂfﬂ—m—wﬁwaJwaﬂﬂﬁWTJ
b 48710 | 1HEF
-20
1000 1400. 1800. 2200. 2600. 3000
Frequency {MHz}
Gite i 5ite
Condition : 3m HORN-ANT-6741 WERTICAL
EUT ! Wireless Z.4G AP
Power : 110vV/60H=z
MODEL : ME-103
MEMO i T CH11 Z46:ZMH=
1. 5u+5dEL Ceiling
Ower Limit Read Prohe Cable Preamp Ant Table
Freg Level Limit Line Lewel Factor Loss Factor Remark Pos Pos=s
MHz dBEuV,/m dE dBuVsm dBEuly dE dE dE cmw deg
1 1E89e. 000 47 4z -Z&.53 7400 43,83 ZE_ 7L 483 E7.05 Peak -—= -
Z 1E5e. 000 33.04 -Z0.%6 E4.00 2945 EFE_7E 4 8% zZ7_.08 Average -—- -—-
3 Z3€g.000 L8 55 -1E.45 Y400 E1_EE  EE2.07 6,11 E7.15 Peak -—= -
4 Z3Ze.000 324.61 -15.3% E4.00 2Z7_E88 EF5.07 &.11 27.18 Average -—- -—-
£ Z3E3.000 &Z.3% -11.&1 Y400 EE_Ee E8.14 615 E7.1& Peak -—= -
& Z3E8.000 324.85 -15_1&5 E4.00 2Z7.7F EF5.14 618 zZ7_18 Average -—- -—-
70 ERBE.000 69 34 -4 66 74,00 E£E.14 2818 6,18 E7.1l&c Peak a0 28
8 Z38Z. 000 326.48 -17.EF E4.00 Z9_.F8 EF5.18 618 Z7.18 Average -—- -—-
9 | EZ414.000 £9.07 -4.92 74,00 £1.75 28 2% .23 E7.1lgt Peak -——= -——=
10 Z414.000 3IE.27 -l8.73 EL4.00 E7.9E5F E3_:Zk .23 Z7.18 Average -—- -—-

37 27.18 Peak -—= -—=
_E37 27,18 Average -—- -—-
.4z Z27.18 Peak -—= -—=
4z  E7.1%8 Awerage -—- -—-
47 Z7.1% Peak -—= -—=
.47 27.1% Average -—- -—-

1z ! 25le.000 70,10 -2.50 74.00 6EZ.4E EZ8.49
14 ZEle. 000 246z -19.358 E4.00 Z&£.594 F8.43
15 2542 000 59 .64 -14_36 74.00 51.83 E35.57
1& zZE42. 000 23.20 -Z0.Z0 E4.00 ZE 523 F2 K7
17 2574 000 6020 -13_80 74.00 S5E_25 E5.67
12 ZE74.000 2E_0& -12.%4 E4.00 ZE7.11 E8.&7

T T T

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBul¥/imj) Date: 2003-07-15 Time: 20:56:59

FCC CLASS-B
-GdB
1
— = #dB
44
-20 3000 3400. 300, 4200. 4600. 5000
Frequency (MHz)
Gite i Site
Condition : 3m HORN-ANT-6741 WERTICAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-103
MEMO : T CH11 Z462MH=

: 1.5m+5dEi Ceiling

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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FCC TEST REPORT Report No. : F341403-01

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/im) (dB) Mode
2462000 H 2835 629 6425 - ; 98.89  88003.51 Peak
2462000 H 2835 629 5749 - ; 9213 40411.04 AV,
4924000 H 3327 912 1624 7400 501187 5863 85408 -15.37 Peak
4924000 H 3327 912 1075 5400 50119 5314 45394 -0.86 AL
2462000 V 2835 629 7050 - ; 105.14 180717.41 Peak
2462000 V 2835 629 6553 - ; 100.17 101976.48 AV,
4924000 V3327 942 1564 7400 5011.87 5803  797.08 -15.97 Peak
4924000 V3327 942 748 5400 50119 4987 31153 413 AV
7386.000 V/H - Peak.
9848.000  V/H - Poak.
12310.000 V/H - Poak.
14772.000 V/H - e
17234.000 V/H ; Poak.
19696.000 V/H - Poak.
22158.000 V/H - P
24620.000 V/H - P:‘\a/'f’

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong

SPORTON International Inc. FCC ID. : PY3ME103
TEL : 886-2-2696-2468 Page No. : 850f 154
FAX : 886-2-2696-2255 Issued Date : Aug. 12, 2003



FCC TEST REPORT Report No. : F341403-01

*  Test Mode: Mode 7

* Test Distance: 3M

= Temperature: 29.9 °C

* Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 1 m, turn table degree is 7_4°

B Spurious Emission

30 Lewvel {dBulYin) Date: 2003-07-14 Time: 15:32:34
FCC CLASS-B
)
| ' -60lB
' 2

| )

30 B4, 138. 192. 246, 300
Frequency {MHz}
Fite 1 site
Condition : 3w O3CHO3-MAT HORIZONTAL
EUT i Wireleszz Z.40 AP
Power i 110V/60Hz
MODEL : ME-103
MEMD : TH CHOL Z41:2MH=z
1. 5wd9dEi Dipole
Over Limit Pzad Probe Cable Preamp Ant  Table
Freqg Lewvel Limit Line Lewel Factor Loss Factor Remark Pao=s Pa=s
MHz JdABuW,/m dE dBuV i m dABuW dE falz] dB om deg
1 185.820 31.84 -11.66 43.50 47._88 8.62 z.11 EZ&_.77 Peak —-—= -
z £45.730 34.49 -11.E51 4&.00 47.35 11.1% .58 EZ&.60 Peak -—= -—-
3 ! EZE0.0B0 4327 -Z.73 46.00 EE.9F 11_34 Z.681 Z&_60 Peak 100 EL
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

Date: 2003-07-14 Time: 15:36:49

Lewvel {dBu¥/imj}
B0

FCC CLASS-B
-6dB
FCC CLASS-B-AV
-GdB
f 2 3
) JHA‘M
-20
300 440, 580. T20. B60. 1000
Frequency {(MHz)
Jite 1 Fite
Condition : 3m O03CHO3-MAT HORIZONTAL
EUT : Wireless Z.4G AP
Power i L10V/60Hz
MODEL : ME-103
MEMD : T CHOL1 Z41:2MH=
: 1.5w+9dEi Dipole
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MH=z dBuW/m dE dBuV,/m dEul’ dE dE dE oI deg
1! 374 _FZ00 41.48 -4 LF 45.00 E1.Z0 13.8Z 3.E0 EZ7.04 Peak - -
z 430.%00 39,13 -6.87 46.00 47.87 15.07 3.54 ET.35 Pesk -—= -—=
3 624 100 32.77 -T.E3 46.00 44.8% 17_46 4_4F F5.00 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

80 Lewvel {dBul¥/imj) Date: 2003-07-14 Time: 15:23:58
FCC CLASS-B
I
=GB
| 5 | -
| 1
SBWW
-20
30 B4, 138. 192, 246, o0
Frequency {(MHz)
Gite 1 Site
Condition : 3m O03CHOS-MAT VERTICAL
EUT : Wireless Z.4dG AP
Power 1 110v/a0Hz
MODEL : ME-103
MEMO : T CHO1 Z41:2MH=
: 1.5m+9dEi Dipole
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MH=z dBuW/m dE dBuV,/m dEul’ dE dE dE oI deg
1 124 770 2217 -11.323 42 50 45.9¢ 1025 1.8 EZ6.90 Peak - -
£z ! l40.5%70 37.E51 -5.92% 43_E50 EZ.10 10.1% £.07 E6.84 Peak -—- -—-
3 ZE0_0850 35.73 -10.E7 46.00 48.38% 11.34 Z2.61 EZ6.60 Peak - -
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

20 Level {dBu¥V/m} Date: 2003-07-14 Time: 15:28:13
FCC CLASS-B
-60B
FCC CLASS-B-AV
-6dB
1 3
2
) WM
-20
300 440, 580. T20. B60. 1000
Frequency (MHz)
Fite 1 site
Condition : 35m 03CHO3-MAT VERTICAL
EUT i WMirelessz Z.40 AF
Fower 1 110v/a0Hz
MODEL r ME-103
MEHMO : TX CHO1 241ZMH=
L. 5Sw49dBi Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Pos Pos
MHz dBuW/m dBE dBuW/m dABu dB dB dB oI deqg
1! 624 100 41.74 -4 F6 46.00 47.86 17_46 4_4F F5.00 Peak -—- -—-
Z JEO_100 2L_.17 -1l0.83 4500 3S._2Z 0 189.40 4_ 95 EZ2.00 Peak - -
3 78&6.E00 323.E583 -6_.42 46.00 43.87 15.68 E.03 E5.00 Peak -—= -—=
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBuW/imj} Date: 2003-08-09 Time: 15:48:52
g

FCC CLASS-B

Nz -6dB
=
1\J 311
i FCC CLASS-B-AV
54
b _6dB
M 1 Rl e
14 #op
0 1000 1400, 1800. 2200. 2600. 3000
Frequency {(MHz)
Gite : O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT i WMireless Z.4G AF
Power ¢ 110V¥/60H=z
MODEL v ME-103
MEMDO : T CHOL1 Z41:2MH=
: 1.5w49dEi Dipole
Over Limit Bead Probe Cable Preawp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor PBemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ de die die =Y deg
1 £340.000 E&.E1 -17.45% 74,00 4543 E3_10 &6.12 Z£7.15 Peak -——- -——-
Z F340_000 3Z2.14 -Z1. 86 E&4.00 ZE.08 Z8_10 6.13 Z7.1& Awverage -—- -—-
2 £36&.000 E5.18 -2.BE 7T4.00 EE5.03 EB_15 6.1 Z7.1g Peak -——- -——-
4 366000 32z.ef -Z1.325 E4.00 2zE.E0 E3.15 6.16 Z7.1e Awverage -——- -——-
7! F4E3_000 B2.590 -5.10 74.00 &l.41 Z8.36 6.30 Z7.17 Peak -—- -—-
2 £452.000 322.81 -20.1% 54,00 Z26.32E E8.36 5.30 Z7.17 Awverage -——= -——=
2 £494_ 000 E7.94 -1&. 08 74.00 50,3237 E3_42 6.33 Z7.18 Peak -——- -——-
10 7494 _000 3357 -Z0.48 &4.00 Z2E5.95 EF8_4F 5.33 Z£7.18 Awverage -——= -——=
11 EEz&.000 E2.00 -1l&.00 74,00 EO.2T7  EB_EE 6.3% £7.18 Peak -——- -——-
1z ZEZ&_000 33.28 -Z0.7Z E4.00 ZE.EE  EB_EZ 5.3% Z7.18 Awverage -—- -—-
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 15:5419

FCC CLASS-B
-6dB

B T el ks et ROV P VRN Y = o . | m

[T — wr
“’ -6dB

0 3000 3400. 1800. 4200, 4600. 5000
Frequency (MHz)

Gite i 03CHO3-HY

Condition : 3w HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4G AF

Power : 110V/60H=

MODEL 1 ME-103

MEMO : T CHOL 2412MH=

: 1.5w49dEi Dipole

FCC ID. : PY3ME103
Page No. : 91 0of 154
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBul¥/imj} Date: 2003-08-09 Time: 16:05:52
7 FCO CLASS-B
i 6dB

¥ =}
‘IL3
i FCC CLASS-B-AV
J IEN 6B

WW

0 1000 1400, 1800. 2200, 2600, 3000
Frequency {(MHz)
Fite t O3CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT i WMirelessz Z.40 AF
Power : L10V/60Hz
MODEL : ME-103
MEMO : T CHO1 Z41:2MH=
: 1.5m+9dEi Dipole
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MHz dBu¥/m dB dBu¥/m dBul’ dE dE diE cm deg
1 ! Ezzz_000 &8.L54 -5 45 74,00 £1.49 EZ8_08 6.1 EZ7.15 Peak - -——
z £33z.000 32.E8 -21.42 E4.00 Z5.53 Z28.0%8 £.128 ET7.1E Average -—- -—
3 ! Ezss_000 70.74 -3 26 T74.00 B£3.E8E3 ES_15 6.16 E£7.16 Peak - -——
4  2366.000 3Z.83 -z1.17 54.00 25.8% 28.15 6.1 £7.16 Average -—- -—
7 ¥ E465.000 74,20 0.20 74,00 &7.41 28,36 &.30 ET.17 Peak -— -—
&  Z465.000 34.71 -19.29 5400 27.22 28.36 6.30 £7.17 Average -— -—
2 z49z_ 000 &&. &5 -T7.3E 7400 E3.03 z8_41 E.33 E7.1%8 Peak -—- -—
10 Zd49Z_ 000 324_56 -19.44 E4_ 00 Z7.00 Z5_41 E.33 E7.1%8 Awerage -—- -
11 zhz4_ 000 G4 80 -9 F0 400 E7.08 2851 6.39 E7.1%8 Peak - -——
12 ZEE4.000 34.35 -19.65 E4.00 Z6.63 Z8.E51 £.3% ET7.18 Average -—- -—
13 ZEE&_000 L52.5%7 -1&5.03 4.00 El1.10 Z8_61 6.44 £7.18 Peak - -——
14 £5E6.000 34.21 -19.79 E54.00 26.3¢ 28.61 6.44 27.18 Average -—- -—
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

Date: 2003-08-09 Time: 15:5%:30

. Lewvel {dBul¥/imj}
FCC CLASS-B
-GilB
- 1
" . st A e R n Pty P N g ittt B, e A AL 4
[ o o e
4 -GB
0 3000 3400, 1800, 4200, 4600, 5000
Frequency {(MHz)
Site 1 03CHO3-HY
Condition : 3w HOEN-ANT-6741 WERTICAL
EOT i Wireless 2.4 4F
Power 1 110v¥/a0Hz
MODEL : ME-103

MEMO : T CHOLl Z2412MH=
L. 5Sw49dBi Dipole

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured

FCC ID. : PY3ME103
Page No. : 93 of 154
Issued Date : Aug. 12, 2003

SPORTON International Inc.
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FCC TEST REPORT

Report

No. : F341403-01

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz) (dB/m) (dB) (dBuV)(dBuv/m) (u/m) (dBuV/m) (uV/m) (dB) Mode
2412000 H 2824 622 6163 - - 96.09  63752.91 AV,
2412000 H 2824 622 6628 - ; 100.74  108893.01 Peak
4822000 H 3306 906 1611 7400 5011.87 5823 81564 -1577 Peak
4822000 H 3306 906 976 5400 50119 51.88 39264 -212 AV.
2412000 V 2824 622 6901 - ; 103.47 149107.68 AV,
2412000 V 2824 622 7205 - ; 106.51 21159237 Peak
4822000 V 3306 9.06 1499 7400 5011.87 5711 71697 -16.89 Peak
4822000 V 3306 9.06 1158 5400 50119 5370 48417 -0.30 AV
7236.000  V/H ; Peak.
9648.000  V/H - Poak.
12060.000 V/H ; Peak.
14472.000 V/H - e
16884.000 V/H ; Peak.
19296.000 V/H - PAe"\al'_"
21708.000 V/H ; Peak.
24120.000 V/H - P

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID.
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FCC TEST REPORT Report No. : F341403-01

*  Test Mode: Mode 8

* Test Distance: 3M

= Temperature: 29.9 °C

* Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 1 m, turn table degree is E°

B Spurious Emission

20 Level {dBu¥V/m} Date: 2003-07-14 Time: 16:23:00
FCC CLASS-B
| : 3 6B
! 2

o

” L

_2030 B4, 138. 192, 246, o0
Frequency (MHz)
Jite 1 Fite
Condition : 35m O03CHO3-MAT HORIZONTAL
EUT i WMirelessz Z.40 AF
Fower 1 110v/a0Hz
MODEL r ME-103
MEMO 1 T CHOE Z4537MH=
L. 5Sw49dBi Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Pos Pos
MHz dBuW/m dBE dBuW/m dABu dB dB dB oI deqg

1 181_E00 22_&0 -10.5%0 43_E0 45.07 Q.22 2,10 Z&.7% Peak -—- -—
z 245730 24.e20 -11.40 45,00 47.45 1l.16 .52 Ze.50 Peak -——= —-——-
2 ! EZEQO.0QED 42,1z -2.88 46.00 L5477 11.324 Z.&1 EE.&0 Peak -——- -—-

(]

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

Level {dBu¥/m}
1]

Date: 2003-07-14 Time: 16:27:15

FCC CLASS-B
-60B
FCC CLASS-B-AV
-6dB
1
30
-20
300 4440, 580. T20. B60. 1000
Frequency (MHz)
Jite 3ite
Condition 3m 03CHO3-MAT HORIZONTAL
EUT i WMirelessz Z.40 AF
Fower 1 110v/a0Hz
MODEL : ME-103
MEMO i T CHOe Z437MH=
1. 5Sw+9dBi Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Paos Paos=
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1! 374.z00 41.27 -4.73 4&.00 E0.93 13.8Z2 2.50 £7.04 Peak -——- -——-
Z 441_400 37.58 -85.44 46.00 46.FZ 1E.Z1 3.54 Z7.41 Peak -—- -—-
2 GE4_100 28.29 -7.61 46,00 44 .51 17.46 4.47 Z8.00 Peak -——= -——=
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

80 Lewvel {dBuW/imj} Date: 2003-07-14 Time: 161423
FCC CLASS-B
| ' -6lB
2 [ ]

4]

oy

-20

30 B4, 138. 192, 246, oo
Frequency (MHz)
Gite T 5ite
Condition : 3w 03CHOS-MAT WERTICAL
EUT i WMireless Z.46 AF
Power : 110v¥/60H=z
MODEL : ME-103
MEMO i T CHOe 2437MH=
1. 5Su459dEi Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Paos Paos=
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 26,970 32E.2E -T7.7E 40,00 4% 64 2.10 1.54 27.03 Peak -——- -——-
Z 143130 36.72 -6.78 43_50 51.4%5 9.939 £.07 Z6.83 Peak -——= -——=
2 ZE0O_050 3E_9E -l0.08 45.00 48.57 11.34 z.681 Zeg.&0 Peak -——- -——-
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

20 Lewel {dBulYin) Date: 2003-07-14 Time: 16:18:38
FCC CLASS-B
-6elB

FCC CLASS-B-AV
-6dB

) MM»MIUMMUMMW

L] 440, 580, 720, 860, 1000
Frequency {MHz}
Gite ¢osite
Condition : 3m 03CHOS-MAT WERTICAL
EUT i Wireless Z.4dG AP
Power i 110V/60Hz
HODEL 1 ME-103
HMEHMO  TH CHO6 zZ437MH=
: 1.5wm+9dEi Dipole
Ower Limit RBead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MH= dBulW,/m dBE dBuV m dBual’ dE dE dE cm deg

1 421.400 35.52 -10.48 4&6.00 44.18 15.:21 3.54 Z7.41 Peak - -—-
2 ! BZ4.100 4Z.783 -32.2Z 4&.00 48.30 17 45 4_4Z Z8_.00 Peak 100 39
2 T8e. 500 29,51 -5.43 45,00 43.20 18.58 L.02 Z8.00 Peak - -

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 16:37:39
E
3
FCC CLASS-B
I 6B
= T
51 A ! FCC CLASS-B-AV
L .iuﬁ.nll |\li -6dB
M L r———
74 app
0 1000 1400, 1800, 2200. 2600, 3000
Frequency {(MHz)
Fite 1 O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT i WMireless Z.46 AF
Power : 110V /60Hz
MODEL : ME-103
MEHMO : T CHOE 2437MH=
l.5Su+9dE1 Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Pos Pos
MHz dBuW/m dBE dBuW/m dABu dB dB dB oI deqg
1 F366_000 EB7.E8E -16_.45 7T4.00 E0.40 Z8_15 .16 Z7_.16 Peak -—- -—-
z 366000 32E2.31 -2l.6% E4.00 Z2E.16 E8.1%5 5.1 Z7.16 Awverage -——= -——=
2 £382.000 g4.590 -3.10 74,00 ET.ET  EB_EOD &6.1% Z27.1¢ Peak -——- -——-
4 £388_000 32.67 -E1.33 GE4.00 ZE5.44 E8_EF0 5.1% Z7.16 Awverage -——= -——=
7 £494_ 000 &4.34 -9 586 T4.00 55,77 E2_4E 6.33 Z7.18 Peak -——= -——=
2 £494_ 000 332.95 -E0.05 E4.00 2E6.38 E3_42 &.33 £7.18 Average -——- -——-
= £81%_000 EB6.66 —-17.34 7400 45.397 E8_49 5.38 Z7.18 Peak -——= -——=
10 £&lz2.000 33.76 -Z0.E24 E4.00 Z25.07 E2.49 6.38 Z7.18 Average -——- -——-
11 ZE4F7 000 EBE.9% -18%.0FZ 74.00 45.17 Z8_E7 .47 Z7.18 Peak -—- -—-
1z EZE4FZ_000 322.47 -E0.52 E4.00 2E.&l1  E8.E57 G.4z2 Z7.18 Awverage -——= -——=
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

Lewvel {dBul¥/imj} Date: 2003-08-09 Time: 16:31:01

FCC CLASS-B

-6ilB
1
B i ottt s Yo VRN VIR VPR (PO W o o o - i - PY LT
L o e
-GilB
0 3000 3400. 1800. 4200, 4600. 5000

Frequency {(MHz)

Gite : O3CHO3-HY

Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Wireless Z.4G AP

Fower : 110¥/60H=

MODEL v ME-103

MEMDO : T CHOe Z437MH=z

: 1.5w49dEi Dipole

FCC ID. : PY3ME103
Page No. : 100 of 154
Issued Date : Aug. 12, 2003
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 16:18:36
9 FCC CLASS-B
axll ] -6dB
il !\']13
51 \\ FCC CLASS-B-AV
. ! N 6B,
WW o
444 THEs
0 1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT t Wireless Z.4G AF
Power : 110V/60H=z
HMODEL v ME-103
MEMO : T CHOe Z437MH=z
1. 5u49dEi Dipole
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 Z3E6.000 £4.E0 -3 50 T4.00 E7.47 23.07 £.11 E7.15 Peak -—= -—=
Z Z3Z&6_ 000 3z.z8 -EZ1.7E L4 00 EE.ER 28507 6.11 EZ7.15 Awverage - -
21 E3e4_ 000 E2.7E -E.EZ4 74,00 B1.&61 EE.1E &.1le E7.16 Peak -——- -——-
4 Z3ed4_ 000 3Z_E0 -Z1.E0 E4.00 ZE.3ZE Z8_15 E.16 E7.16 RAwverage -—- -—-
E I Ezd0o_oo0o0 ?l.44 -2 Ee 74,00 &4 Z0 EZE2_Z0 6. Z0 E7.1l6 Peak - -
& £3%0.000 32.71 -21.2% E4.00 Z5.47 Z8.20 £.20 EY7.16 Average -—= -—=
9 1 F457_000 7?3I.VE -0.ZE T74.00 BE.19 EF5_41 .33 E£7.18 Peak -—- -—-
10 2492 _ 000 24 65 1935 L4 00 E7.09% 28941 6,33 E7.1%8 Awverage - -
11 ZEE4.000 £4.83 -5.47 7T4.00 EE.81 Z28.51 £.3% ET.18 Peak -—= -—=
1z z5Z4_ 000 34.51 -19.4% L5400 Z6.7% Z8.51 5.3% Z7.18 Awerage - -
1z zhk43_ 000 &3.z2% -10.71 7400 EE.45 2859 £.43 E7.18 Peak -——- -——-
14 ZE48.000 34.38 -19.62 E4.00 Z6.54 Z8.E5% £.43 E7.18 Average -—= -—=
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBul¥/imj} Date: 2003-08-09 Time: 16:25:19

-6dB
1
I Tt o s e WY E O R O PPN - 0o g I e
5 e At
-60B
0 3000 3400, 300, 4200. 4600, 5000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT t Wireless Z.4G AF
Fower : 110¥/60H=
MODEL v ME-103
MEMD : T CHOe Z437MH=z

: 1.5w49dEi Dipole

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured

FCC ID. : PY3ME103
Page No. : 102 of 154
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FCC TEST REPORT Report No. : F341403-01

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuV/m) (UV/m) (dBuV/m) (uV/m) (dB) Mode
2436000 H 2829 626 6033 - ; 94.88  55462.57 AV.
2436000 H 2829 626 6466 - . 99.21  91306.14 Peak
4876.000 H 3317 909 17.28 7400 5011.87 59.54 94842 -14.46 Peak
4876000 H 3317 909 1135 5400 50119 5361 47918 -0.39 AL.
2436000 V 2829 626 67.51 - ; 102.06 126765.19 AV.
2436000 V 2829 626 73.91 ; ; 108.46 264850.01 Peak
4876.000 V 3317 9.09 16.00 74.00 5011.87 5826 81846 -15.74 Peak
4876.000 V 3317 9.09 1078 54.00 50119 53.04 44875 -0.96 AL.
7311.000  V/H - Peak.
9748.000  V/H - Poak.
12185.000 V/H - P
14622.000 V/H - P/f"\al'_"
17059.000 V/H i Poak.
19496.000 V/H - PAe"\al'_"
21933.000 V/H - Poak.
24370.000 V/H - P:‘\a/'f’

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

= Test Mode: Mode 9

- Test Distance: 3 M

= Temperature: 29.9 °C

*  Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,

and its antenna height is 1.02 m, turn table degree is g°

B Spurious Emission

Level {dBu¥V/m}
4]

Date: 2003-07-14 Time: 16:34:50

FCC CLASS-B
| : 3 6B
[
I 1 2
’ “‘“LMW
-20
30 B4, 138. 192, 246, oo
Frequency {(MHz)
Gite 1 Site
Condition : 3m O03CHO3-MAT HORIZONTAL
EUT : Wireless Z.4G AP
Fower : 110¥/60H=
MODEL v ME-103
MEMDO : TX CH11 zZ46:2MH=
: 1.5w49dEi Dipole
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Paos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg

1 1E1.500 32E.E86 -10.54 43.50 42.03 9.z 2.10 Z25.7% Peak -—- -—-

z Z4E_730 34.34 -11.66 46.00 47.FZ0 11.1ge Z.88 EZ6.60 Peak -—- -—-

31 zE0.0&50 4Zz.3% -3.&l 4c.00 EE.04 1134 Z2.61 EZ&6.60 Peak - -
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

80 Lewvel {dBul¥/imj} Date: 2003-07-14 Time: 16:36:57
FCC CLASS-B
-6iB

FCC CLASS-B-AV
-6dB

"Ll ORI RO 10/ DN T oY W

-20

300 440, 580. T20. B60. 1000
Frequency {(MHz)
Fite 1 site
Condition : 3w 03CHOS-MAT HORIZONTAL
EUT i WMireless Z.46 AF
Power : 110v¥/60H=z
MODEL : ME-103
MEMO i T CH11 Z40:ZMH=
1. 5Su+59dEi Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg

1! 374,200 41.E53 -4.47 46.00 EL.EE 1322 2.E0 ET7.04 Pesk -——- -—-
z 420_%00 28_Lke -7.44 46.00 4730 1507 2.54 Z7_3E Peak -—- -—
2 gE24.100 27.74 -8.2Zc 45,00 43.86 17.46 4.42 Z2.00 Peak -——= —-——-

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

20 Level {dBu¥V/m} Date: 2003-07-14 Time: 16:30:30
FCC CLASS-B
I
I -GelB
2 I 7

T s

-20

30 B4, 138. 192, 246. Joo
Frequency {(MHz)
Site : =ite
Condition : 3m 03CHO3-MAT VERTICAL
EUT ! WMirelesz Z.4C AF
Power : 110V/60H=z
MODEL v ME-103
MEMDO : TX CH11 zZ46:2MH=
: 1.5w49dEi Dipole
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dE dBu¥W /m dBu\r dE dE dEB Cm deg

1 124_ 770 3411 -9.3% 43.50 45.%30 10_25 1.86 Z6.290 Peak -——= —-——-
= ! 143,130 38.34 -5.16 43.50 53,11 9.339 Z.07 Z6.83 Peak -——- -—-
2 ZEO.OQED 2E.29% -2.71 46,00 45,94 11.324 Z.&l ZE.g0 Peak -——- -—-
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FCC TEST REPORT Report No. : F341403-01

80 Level {dBuW/imy) Date: 2003-07-14 Time: 16:32:37
FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

" [NV O O T e

-20 300 440, 580. T20. B60. 1000
Frequency {MHz}
Gite T gite
Condition : 3w 03CHO3-MAT VERTICAL
EUT i Wirelessz Z.4G AP
Power t 110v/60Hz
MODEL : ME-103
MEMO i T CH11 Z46:ZMH=
1. 5u49dEi Dipole
Over Limit Read Probe Cable Preamp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuW,/m dB dBuV m dABuW dB fals] dB om deg
1! 624.100 4FZ.83 -3.17 46.00 45.95 17_46 4. 47 EF8_.00 Peak 100 432
z 2239700 34,34 -11.6& 4&.00 329.&0 18.00 4.74 E8.00 Peak -—= -—-
3 TEE_EO0 35.08 -£.9F 46.00 43.37 18.88 E.03 Z8.00 Peak -—= -—-

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 16:45:11
B
1
FCC CLASS-B
IRl -6dB
3 1{?
51 f. \J 91 FCC CLASS-B-AV
of -64p
uNﬁmwwwwNFm+ydVNﬂWwﬂHwﬁkHJL*uJMh4MmmAJWmWMnﬁﬂuhdh&Qﬁhaaw#ﬂU L e i
14 10 R
0 1000 1400, 1800. 2200. 2600. 3000
Frequency {(MHz)
Gite : O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-103
MEMD : T¥ CH11 zZ462MH=
: 1.5w49dEi Dipole
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg
1 zI390_000 &L.00 -3.00 74 00 ET.TE EZE_EZOD E_Z0 ET.1l6 Peak -——- -——-
Z £390_000 32z.35 -Zl.gf E4.00 2E.11 E3_E0 6.20 Z7.1e Awverage -——- -——-
3 z4z0_000 &4 25 -9.7L 400 E&.9F EZ8._Z6 6.3 E7.16 Peak - -
4 E4z0.000 322.73 -E1.E27 E4.00 zE.40 EB_Eg E6.22 £7.1¢ Average -——- -——-
? £8l&.000 gz.893 -11.17 74.00 EE.1E E3_49 &.37 Z£7.18 Peak -——- -——-
] ZEl&6_ 000 33.64 -Z0.36 L54.00 ZE5.96 Z8_49 6.37 E£7.18 Awerage - -
2 zEEO_OQOQO L5421 -12.0% 74 00 47,07 28 &3 £.43 E7.18 Peak -——- -——-
10 ZEEO_OQOOO 33.51 -Z0.4% E4. 00 ZE. ST Z8_.E9 643 E7_.1%8 Awverage -—- -—-
11 zE80_000 L4 63 -19.37 4.00 46.64 Z85_69 6.4% Z7.19 Peak - -
12 £E80.000 33.26 -E0.74 E4.00 2E. 2T EB_E9 &.4% £7.1% Average -——- -——-
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107 Level {dBu¥V/m} Date: 2003-08-09 Time: 16:50:03

-6elB
1
N P i i e e S, SOt OV, VP By -1 g L
5 oo dnteal s
-ilB
0 3000 3400, 1800, 4200, 4600, 5000

Frequency {(MHz)

Site 1 03CHO3-HY

Condition : 3w HORN-ANT-6741 HORIZONTAL
EOT i WMireless Z.4G 4F

Power 1 110v/a0Hz

MODEL : ME-103

MEMO : T CH11 Z462MH=

: l.5m4+9dEL Dipole

FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

107 Lewvel {dBu¥/im) Date: 2003-08-09 Time: 17:05:00
q FCC CLASS-B
1IN -6dB
_11[]'\'1 I ‘lljd
51 /‘/ \( FCC CLASS-B-AV
L / I 60,
WW
1 4 1Apy
0
1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz)
Fite : 0O3CHO3-HY
Condition : 3Sm HORN-ANT-6£741 VERTICAL
EUT i WMirelessz Z.40 AF
Fower 1 110v/a0Hz
MODEL : ME-103
MEHMO : TX CH11 Z46ZMH=
l.5Su+9dE1 Dipole
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Paos Paos=
MHz dBuW/m dE dBuW/m dABuW dE dBE dB oI deqg
1 £3z4.000 gz.08 -11.22 74.00 EE.OF E3.07 6.11 Z7.1&5 Peak -——- -——-
z F3r4.000 3Z2.66 -F1.34 EL4. 00 2E5.63 E8.07 5.11 Z7.15 Awerage -——= -——=
2 1 E3S0_000 rO.7T -3UEZ 74,00 &£3.53 ESLEOD .20 Z£7.1g Peak -——- -——-
4 F390_000 32.73 -Z1.27 E4.00 ZE.43% EF8_Z0 .20 Z7.16 Awverage -—- -—-
L5 ! E4l4.000 FE.20 -1.70 24.00 &4.98 28,25 6.3 Z7.16 Peak -——= -——=
& £414_000 322.81 -£1.1% E4.00 2E.4% E3_EL &.23 Z£7.1¢ Awverage -——- -——-
S ! EElg.00Q0 PE.8E -1.15 74,00 &5.17 E28.4%9 &.37 Z£7.18 Peak -——- -——-
10 FE816_000 34.594 -13. 06 &4.00 Z27.26 E8.49 5.37 Z7.18 Awverage -——= -——=
11 £&d2_000 g3.67 -10.33 74,00 EE .23 E2_E9 6.43 Z7.18 Peak -——- -——-
1z g4z 000 324,75 -13 25 E4.00 zE£.21 E3_E2 6.43 Z7.18 Average -——- -——-
1z £&74_000 &4 15 -9.85 7400 E5.20 E8_67 .47 Z7.1% Peak -——= -——=
14 £&874.000 34,66 -19.34 E4.00 2E6.71 EB.&7 6,47 Z7.1% Average -——- -——-
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Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 17:00:15

4 g i e T A i e bt piieerir B e ] B S5 AR
5= taB
0 3000 3400, 1800, 4200, 4600, 5000
Frequency (MHz)

Gite : 03CHO3-HY
Condition : 3w HORN-ANT-6741 WERTICAL
EUT : Wireless Z.4dG AP
Power i 110V /a0Hz
MODEL : ME-103
MEMO : T CH11 Z2452MH=

: 1.5w49dEi Dipole

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured

FCC ID. : PY3ME103
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FCC TEST REPORT Report No. : F341403-01

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/im) (dB) Mode
2462000 H 2835 629 5974 - ; 9438  52360.04 AV,
2462000 H 2835 629 6392 - ; 98.56 8472274 Peak
4924000 H 3327 912 1576 7400 5011.87 5815  808.16 -15.85 Peak
4924000 H 3327 942 977 5400 50119 5216 40551 -1.84 AV
2462000 V 2835 629 6673 - ; 101.37  117084.66 AV.
2462000 V 2835 629 7505 - ; 109.69 305140.60 Peak
4924000 V3327 942 1523 7400 5011.87 5762  760.33 -16.38 Peak
4924000 V3327 912 888 5400 50119 5127 36602 273 AV
7386.000 V/H - Peak.
9848.000  V/H - Poak.
12310.000 V/H - Poak.
14772.000 V/H - P
17234.000 V/H ; Poak.
19696.000 V/H - Poak.
22158.000 V/H - P
24620.000 V/H - P:‘\a/'f’

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong

SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

= Test Mode: Mode 10

- Test Distance: 3 M

= Temperature: 29.9 °C

= Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 1.02 m, turn table degree is @"

B Spurious Emission

Level {dBu¥V/m}
id1]

Date: 2003-07-14 Time: 18:05:41

FCC CLASS-B
I
f 3 =GB
1 [
I 2
! WWWMUM
-20
30 B4, 138. 192, 246. 300
Frequency (MHz)
Jite 1 Fite
Condition : 3w 03CHOS-MAT HORIZONTAL
EUT i WMireless Z.46 AF
Power 1 110v¥/60H=z
HMODEL v ME-103
MEMDO : T CHOL1 Z41:2MH=
t 1.5m+158dE1 Partch
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg
1 124_770 35.65 -7.8F 43_E0 E0.44 10_Z5 1.86 Z6.90 Peak -—- -—-
Z 245 730 23242 -1E.L52 4500 45,28 11.1e Z2.88 EZ&6.60 Peak - -
2 ! EEDO.0ED 40.20 -E5E.80 46.00 EEZ.85 11.34 .81 EE6.60 Pesk -—= -—=
SPORTON International Inc. FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

Date: 2003-07-14 Time: 18:11:48

Lewel {dBuYim}
L]

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

o

WY I P LN

30
'20300

Gite
Condition
EUT
Power
MODEL
MEMO

site

: 5w O3CHO3-MAT HORIZONTAL
! Wireless Z.4G AP

110%/60HE

: ME-103
i TH CHOL =412ZMHz

1.5 u+l15dE1 Patch

580.
Frequency {MHz)

T20. B60. 1000

Over Limit Bead Probe Cabkle Preamp Ant  Table

Freq Level Limit Line Lewel Factor Loss Factor Remark Pos Paos=
MHz dBuW,/m dB dBuV m dABuW dB fals] dB om deg

1! 374.Z00 4F.73 -3.E7 46.00 5. 45 13_8E 3.50 E7.04 Peak 1aa LE
z fEd. 100 37.63 -2.37 4&6.00 43.7&5 17.4% 4. 47 E8.00 Peak -—= -—-
3 7EO.100 37.45 -2.EE 45.00 4Z.10 18.40 4.95 Z8.00 Peak -—= -—-

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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80 Lewvel {dBuW/imj} Date: 2003-07-14 Time: 18:05:21
FCC CLASS-B
| ' -6lB

I

T s

-20

30 B4, 138. 192, 246, o0
Frequency (MHz)
Jite 1 Fite
Condition : 35m 03CHO3-MAT VERTICAL
EUT i WMirelessz Z.40 AF
Power o L10V/60Hz
MODEL r ME-103
MEMO : T CHOL Z412MH=
i l.5m+l13dEi1 Patch
Ower Limit Bead Probhe Cable Preaup Ant Tahle
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg
1 30.000 33.35 -6.65 40.00 44.0% 15 35 1.01 £7.10 Peak - -
Z 124 770 34.z3 -9 E7 43 50 4%.0Z 1O0.z2% 1.8 EZ6.90 Peak -——- -——-
3 ZEO_0ED 34.12z -11.88 46.00 46.77 11.34 Z.681 EZ&6.60 Peak -—- -—-
SPORTON International Inc. FCC ID. : PY3ME103
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80 Lewvel {dBul¥/imj} Date: 2003-07-14 Time: 18:07:28
FCC CLASS-B
-6ilB

FCC CLASS-B-AV
-6dB

” A Aol

o

300 440, 580. T20. B60. 1000
Frequency {(MHz)
Jite 1 Fite
Condition : 3m O03CHO3-MAT VERTICAL
EUT i WMireless Z.4G AF
Power ¢ 110V¥/60H=z
MODEL v ME-103
MEMDO : T CHOL1 Z41:2MH=
: 1.5m+13dEi Patch
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ de die die =Y deg

1 €24.100 325,92 -£.07 456,00 4£6.05 17.4e 4.42 E5.00 Pesk -—= -—=

Z 7EQ0_ 100 27.Z0 -2.80 46.00 41_2E5 18 40 495 Z2.00 Pealr -— -—

3 7ec_E00  3IT.LET -82.43 45,00 41.26 18.58 .02 Z28.00 Peak -——= -——=
SPORTON International Inc. FCC ID. : PY3ME103
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107 Lewvel {dBuW/imj} Date: 2003-08-09 Time: 14:09:01

FCC CLASS-B

-6dB
v
3 gl
5 1 FCC CLASS-B-AV
L 505
M' o S
i
Fi
; e
0 1000 1400, 1800. 2200. 2600. 3000
Frequency {(MHz)
Gite : O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT i WMireless Z.4G AF
Power ¢ 110V¥/60H=z
MODEL v ME-103
MEMDO : T CHOL1 Z41:2MH=
: 1.5m+13dEi Patch
Over Limit Bead Probe Cable Preawp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor PBemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ de die die =Y deg
1 £334.000 EBE.23 -18.07 74.00 4383.87 Z28.0% &.12 E7.15 Pesk -—= -—=
z £334_000 3Z.41 -F1.5% E4.00 EE.35 E3.09 6.1 E7.1E5 RAwerage -—- -—-
ko] Z3e&.000 E9. 83 -1l4.37 T4.00 LE. 48  EB.L1E E.1c Z7.1& Peak - -
4 Z3g6.000 34.73 -19.Z7 E4.00 Z7.58% Z8.1% E.16 E7.16 Average -—= -—=
7 Z4E8_000 g&3.74 -10.z26 74,00 EE.Z5E EB.36 .30 Z7.17 Peak -—- -—-
2 242,000 2e.19 -17.82 L4.00 EB.89 EB.3Z6 6,320 Z27.17 Awerage —-—- —-—-
2 ZEQO.000 E58_30 -15.70 74,00 E0.70 Z8.44 £.34 E7.18 Peak -—= -—=
10 zhoo_ooo 34 2z -19.78 L4.00 E6.62 EB.44 6.34 Z27_18 Awverage —-—- —-—-
11 ZE5E4.000 E5%.30 -14.70 74.00 E1.5% Z23.51 £.393 E7.18 Pesk -—= -—=
1z zEE4_ 000 3Z2.35 -Fl.65 E4.00 E4.83 EB.E51 B_.3% Z7_.1%8 Awerage -—- -—-
SPORTON International Inc. FCC ID. : PY3ME103
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107 Lewvel {dBul¥/imj} Date: 2003-08-09 Time: 14:12:15

FCC CLASS-B
-6dB

e e
54 -6ilB
0 3000 3400, 1800, 4200, 4600, 5000
Frequency {(MHz)
Site 1 03CHO3-HY
Condition : 3w HORN-ANT-6741 HORIZONTAL
EOT i WMireless Z.4G 4F
Power 1 110v/a0Hz
MODEL : ME-103
MEMO : T CHOL 2412MH=

: 1.5m+153dEi Patch

FCC ID. : PY3ME103
Page No. : 118 of 154
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120 Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 14:22:12
g

a i p 44 FCC CLASS-B

4 M i -60B
1-r

60
|| FCCCLASS-B-AV
. T 6B
w%hﬂ*miﬂh*h*ﬂhhhiqﬂmmhmjhnmmJLAwuuﬂﬂﬁwvﬂﬁ*W”““’“*J : TR
146 1 1pp
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT ! WMireless Z.4G AF
Power 1 110V /60H=
MODEL v ME-103
MEMDO : T CHOL1 Z41:2MH=
: 1.5m+13dEi Patch
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg
1 ZI0E. 000 gE5.48  -T7.54 T4.00 EB.E1 EB.0Z £.08 27.15 Peak - -
z ZI0E_000 31l.z8 -EEZ.7z E4.00 E4.33 EB.02 6.08 E7.1F5 RAwerage -—- -—-
20 E3IZ2.000 72D -0l 7400 Be.324 Z2.08 .12 27.15 Peak —-—- —-—-
4 £33z.000 32.13 -21.87 E4.00 Z25.08 Z28.0%8 £.128 ET7.1E Average -—= -—=
5 ¥ E3es_000 7?7_80 3.80 400 7?0.65 Z28.15 616 Z7.16 Peak —-—- —-—-
& Z3e&.000 32,05 -EL1.95 L4.00 E4.90 EB.15 &.15 E&7.1& Average - -
9 ¥ E4e0.000 78.2& 4. 98 74,00 71.50 =28.34 E.Z3 27.17 Peak - -
10 z4E0_000 3Z2.71 -El.z% E4.00 EE.ZE  EB.34 E_Z% E7.17 RAwerage -—- -—-
11 ! 2524 000 TEZUET -1.72 4,00 54, 55 28 51 6,39 Z27.12 Peak —-—- —-—-
12 ZEE4.000 32.30 -21.70 E4.00 Z24.58% Z28.E51 £.3% ET7.18 Average -—= -—=
13 ZEEEB_ 000 g&E.z4 -8.76 74,00 E7.36 EB.6Z 645 Z7.1% Peak —-—- —-—-
14 ZEEE. 000 ZE.6z -ELl.38 E4.00 E4.74  EB.EZ &.45 E27.1% Average - -
SPORTON International Inc. FCC ID. : PY3ME103
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Date: 2003-08-09 Time: 1416:45

Lewvel {dBu¥/im)
107
FCC CLASS-B
-6dB
1
P AR W W«WMMWW
54 -6dB
0 3000 3400. 1800. 4200, 4600. 5000
Frequency (MHz)
Gite i 03CHO3-HY
Condition : 3w HORN-ANT-6741 VERTICAL
EUT : Wireless Z.4G AP
Power i 110V /a0Hz
MODEL : ME-103
MEMO : T CHOL 2412MH=

i l.5m+l13dEi1 Patch

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured

FCC ID. : PY3ME103
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FCC TEST REPORT

Report No. : F341403-01

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission Level Margin Detect
Polarity Factor Loss
(MHz ) (dB/m) (dB) (dBuV)(dBuV/m) (uV/m) (dBuV/m) (uV/m) (dB) Mode
2414000 H 2825 6.23 57.86 - - 92.34  41399.97 Peak
2414000 H 2825 623 59.96 - - 94.44  52722.99 AV.
2412.000 V 2824 622 68.96 - - 103.42 148251.81 Peak
2412.000 V 2824 622 7965 - - 11411 507574.74 AV.
4822000 V  33.06 9.06 1699 74.00 5011.87 59.11  902.61 -14.89 Peak
4822000 V 3306 9.06 1095 5400 501.19 5307 45030 -0.93 AV.
4822.000 H - P/f'?/'_"
7236.000 V/H i Poak.
9648.000  V/H ; Poak.
12060.000 V/H ; Poak.
14472.000 V/H - P/f"\al'_"
16884.000 V/H ; Poak.
19296.000 V/H - P:‘\a/'f’
21708.000 V/H . Poak.
24120.000  V/H - P

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Test Engineer:

Jay Zhong

Jay

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. : PY3ME103
Page No. 1 121 of 154
Issued Date : Aug. 12, 2003



FCC TEST REPORT Report No. : F341403-01

*  Test Mode: Mode 11

- Test Distance: 3 M

= Temperature: 29.9 °C

*  Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)

= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,
and its antenna height is 1 m, turn table degree is m°

B Spurious Emission

20 Level {dBu¥V/m} Date: 2003-07-14 Time: 18:00:33
FCC CLASS-B
| ' 3 -G
1 [
| 2

" I s ghaat il L]

-20 30 B4, 138. 192, 246, oo
Frequency {(MHz)
Jite 1 Fite
Condition : 3m O03CHO3-MAT HORIZONTAL
EUT i WMireless Z.4G AF
Power ¢ 110V¥/60H=z
MODEL v ME-103
MEMDO : T CHOe Z437MH=z
t 1.5m+158dE1 Partch
Over Limit Bead Probe Cable Preawp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg

1 124770 3E.E3 -7.91 42 K0 EO. 33 10.ZE l.26 EZE6.30 Pesk -——- -—-
z Z4E5_730 322.71 -1Z2.2% 46.00 45 87 11_1& B2 ZE.&0 Peak -—- -—
2 ! E50.050 40,66 -5.34 46,00 53,21 11.324 Z2.61 Ze.&0 Peak -——= —-——-

M
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a0 Lewvel {(dBu¥im} Date: 2003-07-14 Time: 18:02:40
FCC CLASS-B
-6elB

FCC CLASS-B-AV
-GdB

- i

300 440, 580. T20. B60. 1000
Frequency {MHz}
Jite 1 site
Condition : 3m 0O3CHO3-MAT HORIZONTAL
EUT i Wirelessz Z.d40 AP
Power 110V /60Hz
MODEL : ME-103
MEMD : TH CHOE Z437MH=z
: 1.5m+15dEi1 Patch
Ower Limit RBead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz ABuW,/m dE dBul s m ABuW dE fel=] dB om deg
1! 374.Z00 4. 60 -32.40 48,00 EZ.3E2 13.82 3.50 E27.04 Peak la00 LE
z GE4.100 38.01 -7.599 4&5.00 44.13 17.4% 4. 47 E8.00 Peak —-—= -
3 7EO.100 37.11 -2.8% 4&.00 41.7e 18.40 4.95 E8.00 Peak -—= -—-

SPORTON International Inc. FCC ID. : PY3ME103
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20 Level {dBu¥V/m} Date: 2003-07-14 Time: 17:56:13
FCC CLASS-B
| ' -6B
[
3
| T,

A A I

30 B4, 138. 192, 246. 00
Frequency (MHz)
Fite 1 site
Condition : 3w 03CHOS-MAT VERTICAL
EUT i WMireless Z.40 AF
Power : 110V /60Hz
MODEL : ME-103
MEMO i T CHOe 2437MH=
¢ l.5im+l5dEi1 Patch
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ de die die =Y deg
1 124 770 33.02 -10.483 43 50 47.821 1025 1.8 EZ6.90 Peak -——- -——-
z 140.%70 321.30 -1Z.20 43 B0 45.8% 10.18 Z2.07 E6.84 Peak -—= -—=
3 ZE0.050 34 74 -11.76 46.00 456.8% 11.34 Z2.61 Z6.60 Peak - -
SPORTON International Inc. FCC ID. : PY3ME103
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20 Level {dBu¥V/m} Date: 2003-07-14 Time: 17:58:20
FCC CLASS-B
-6dB

FCC CLASS-B-AV
-GdB

1 B 3

g g ik

-20 300 440, 580. T20. B60. 1000
Frequency (MHz)
Fite 1 Fite
Condition : 3m 03CHO3-MAT VERTICAL
EUT ! WMireless Z.4G AF
Power 1 110V /60H=
MODEL v ME-103
MEMD : T CHOe Z437MH=z
: 1.5w+l13dEi Patch
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg
1 GZ4_100 35.%8 -6.02 46.00 4610 17._ 46 4. 47 Z&_.00 Peak -——= -——=
z FE0.100 27077 -BUEZR 46,00 42.4F2 18,40 4.95 Z8.00 Peak -——= -——=

2 235000 32E.92 -7.07 45,00 41,37 19,323 E.28 E7.21 Peak -—= -—=
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107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 14:48:56
FCC CLASS-B
Il -6dB
7
131
' FCC CLASS-B-AV
L5
A I/ 6l
Mr
14 31 op
0 1000 1400, 1800. 2200. 2600. 3000
Frequency {(MHz)
Gite : O3CHO3-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT i WMireless Z.4G AF
Power i L10V/60Hz
MODEL : ME-103
MEMD : T CHOe Z437MH=z
: 1.5w+l13dEi Patch
Ower Limit Bead Probe Cable Preanp Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBul/m dB dBu¥/m dBul’ dE dE diE cm deg
1 £364.000 E57.07 -1l&.93 74,00 4% 9% E3_15 6.1 Z7.1g Peak -——- -——-
Z 2364000 21.23 -ZZ.77 E4.00 z4.08 E3.15 6.16 Z7.1e Awverage -——- -——-
32 £39¢_000 &7.76 -lé. 24 7400 EO0.51 E8_F1 5.20 Z7.16 Peak -——= -——=
4 £39¢.000 321.E54 -EE._ 48 E4.00 24.2% EB_EL .20 Z£7.1¢ Average -——- -——-
? £494_ 000 £1.93 -1Z.07 74.00 E4.326 E3_42 6,33 Z£7.18 Peak -——- -——-
g 74594 000 32.31 -21.6% GE4.00 24.74 E8_4Z2 5.33 Z7.18 Awverage -——= -——=
2 E&Z&.000 EE.20 -12.20 74.00 45.07 E8_LE 6.3% Z7.18 Peak -——- -——-
10 ZEZ&_000 3Z2.28 -Z1.7Z E4. 00 Z4.55 E8_EZ 5.3% Z7.18 Awverage -—- -—-
11 ZLE0_000 G&5.45 -18_ 55 74.00 47.561 EZ8_E59 5.43 Z7.18 Peak -——= -——=
12 EEEO.000 32E2.17 -2l1.83 E4.00 24.33 EB_ES 6.43 £7.18 Average -——- -——-
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107 Lewvel {dBu¥/imj) Date: 2003-08-09 Time: 14:40:38

FCC CLASS-B
-&B
1
54 P il s SRRt PSRN OF P vRuRRR ey o ooy o W 55 15 FECH Y
[~ -6dB
0 3000 3400, 3800. 4200. 4600. 5000

Frequency (MHz)

Gite i 03CHO3-HY

Condition : 3w HORN-ANT-6741 HORIZONTAL
EUT t Wireless Z.4G AF

Power : 110V/60H=

MODEL 1 ME-103

MEMO : T CHOG 2437MH=

: 1.5m+13dEi Patch
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Lewvel {dBu¥imj) Date: 2003-08-09 Time: 1430:15
120
g
5 9
?1 "1"4 FCC CLASS-B
TS -6dB
1
&0
, FCC CLASS-HB-AV-
T T e A 6B
I ——
348 | 1man
0
1000 1400, 1800. 2200, 2600, 3000
Frequency {(MHz)
Fite t O3CHO3-HY
Condition : 3m HORN-ANT-6741 WERTICAL
EUT i WMirelessz Z.40 AF
Power : L10V/60Hz
MODEL : ME-103
MEMO : T CHOE Z437MH=
: 1.5m+153dEi Patch
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewvel Factor Loss Factor Pemark Pos Pos
MHz dBu¥/m dB dBu¥/m dBul’ dE dE diE cm deg
1 ! EzEc_000 ?O.Le -2 44 74,00 5383 EZR_07 &.11 EZ7.15 Peak - -
z Z3E6.000 31.85 -22.45 E4.00 Z24.5F 28.07 £.11 E7.1& Average -—= -—=
3 ¥ E3cs_000 TE&.91 .91 74.00 &9.76 E85.15 6.16 E£7.16 Peak - -
<4 ZIEE_ 000 31 63 -ZE.3FT7 L4 00 EZ4.48% 2815 &.1le E7.16 Average -——- -——-
E ¥ E3gs_000 7E.0Z 4.0z T4.00 079 E5_Z0 6.1% EZ7.16 Peak -—- -—-
[ zagg_ 000 2215 -21.85 L4 00 EZ4.92 2820 6,19 EZ7.16 Awverages - -
9 ¥ E48c_000 0 TI_37 .37 74,00 T1.8E E&.40 E.3E ET.17 Peak -——- -——-
10 Zd86_ 000 3277 -Z1.F3 E4. 00 ZE.EZEZ  Z8.40 E_3EF E7.17 RAwerage -—- -—-
11 ' ERE4_000 7T1l.4& -z2.E4 74,00 53,74 EB8_E1 6.39 E7.1%8 Peak - -
12 ZEE4.000 3Z.68 -21.32 E4.00 Z24.26 Z8.E51 £.3% ET7.18 Average -—= -—=
13 ! ER45_000 70.10 -3.590 74.00 G&2Z.EZ6 ES.59 6.43 E£7.18 Peak - -
14 zhkag_ 000 32233 -Z1.&7 L4 00 E4.43% 25 59 £.43 E7.18 Average -——- -——-
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Date: 2003-08-09 Time: 143532

Lewvel {dBuW/imj}
107

FCC CLASS-B
-GilB
1
M B el et ST DOTYRU VS Sy - o e o W3 % BT
L e e
-6cB
0 3000 3400, 1800, 4200, 4600, 5000
Frequency {(MHz)
Site 1 03CHO3-HY
Condition : 3w HOEN-ANT-6741 WERTICAL
EOT i Wireless 2.4 4F
Fower : l10vV/60Hz
MODEL : ME-103
MEMO : T CHOE Z4A37MH=

i l.5iw+l8dEi1 Patch

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuV/m) (UV/m) (dBuV/m) (uV/m) (dB) Mode
2436000 H 2829 626 6024 - ; 9479  54890.86 AV.
2436000 H 2829 626 6219 - . 96.74  68706.84 Peak
4876.000 H 3317 909 17.21 7400 5011.87 5947  940.81 -1453 Peak
4876000 H 3317 909 1162 5400 50119 53.88 49431 -0.12 AV.
2436000 V 2829 626 6957 - ; 104.12  160694.13 AV.
2436000 V 2829 626 80.04 - ; 11459 536413.87 Peak
4876.000 V 3317 9.09 1662 74.00 5011.87 58.88  879.02 -15.12 Peak
4876.000 V 3317 9.09 10.97 5400 50119 5323 45867 -0.77 AL.
7311.000  V/H - Peak.
9748.000  V/H - Poak.
12185.000 V/H - P
14622.000 V/H - P/f"\al'_"
17059.000 V/H i Poak.
19496.000 V/H - PAe"\al'_"
21933.000 V/H - Poak.
24370.000 V/H - P:‘\a/'f’

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong
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= Test Mode: Mode 12

- Test Distance: 3 M

= Temperature: 29.9 °C

*  Relative Humidity: 72 %

= Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

m The test was passed at the minimum margin that marked under gray area in the following table,

and its antenna height is 1.03 m, turn table degree is Q°

B Spurious Emission

Lewvel {dBuW/imj}
B0

Date: 2003-07-14 Time: 17:51:31

FCC CLASS-B
[
[ 3 ]
1 [
[ 2
"’ WWMHMMW
-20
30 B4, 138. 192, 246, oo
Frequency (MHz)
Fite 1 Fite
Condition : 3m 03CHO3-MAT HORIZONTAL
EUT ! WMirelesz Z.4C AF
Power : 110v¥/60H=z
MODEL : ME-103
MEMO i T CH11 Z46:ZMH=
: 1.5m+l13dE1 Patch
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg
1 1Z4_770 35.81 -7.6% 43.50 E0.&0 1025 1.86 Z6.90 Peak -——= -——=
z £45_730 34.04 -11.59¢ 45,00 4&5.30 11.1& .58 Zeg.&0 Peak -——- -——-
3 ! EE50.0E0 40.80 -5.40 4&6.00 E3I_Z5 11.34 Z.681 Z&_&0 Peak -—- -—-
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20 Lewvel {dBulYin) Date: 2003-07-14 Time: 17:53:39
FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

” Aok el Al b

300 440, 580. T20. B60. 1000
Frequency {MHz)
Fite 1 site
Condition : 3w 03CHO3-MAT HORIZONTAL
EUT i Wirelessz Z.4G AP
Power t 110v/60Hz
MODEL : ME-103
MEHMO : Tw CH11 Z462ZMH=
i 1. 5Sw+l15dE1 Patch
Ower Limit Read Prohe Cable Preamp Ant Table
Freg Level Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dB dBuV m dBuW dEe feis] dB com deag
1! 374.F00 4F.91 -3.09 4&6.00 EZ. 63 13_8F 3.50 EZ7.04 Peak 100 53
z 24,100 38.31 -T7.6% 4&.00 44.43 17.4¢ 4. .47 E8.00 Peak -—= -—-
3 TEO_100 36.83 -%.17 46.00 41.48 1540 495 EZ8.00 Peak —-—= -
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50 Level {dBu¥/m} Date: 2003-07-14 Time: 17:47:13
FCC CLASS-B
| : 6B
[
3
I 1 5

3., T il

-20 30 B4, 138. 192, 246, oo
Frequency {(MHz)
Jite 1 Fite
Condition : 3m O03CHO3-MAT VERTICAL
EUT i WMirelessz Z.d4G AF
Power i L10¥/60Hz
MODEL : ME-103
MEMO : T CH11 Z462MH=
: l.5n+18dEi1 Patch
Ower Limit Bead Probe Cable Preaup Ant Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuW/m dB dBuW/m dBuw de dbB dbB oI deg
1 124 770 33.14 -10.36 43_.50 47.33 10.:25 1.86 Z6.90 Peak -——= -——=
z 1l40_.970 20,97 -12.52 43_.L50 45. 55 10.1% .07 Z6.84 Peak -——= -——=

2 ZEQO.OQED  322.94 -1Z2.0& 45 00 46,53 11,324 Z.&1 EE.&0 Peak -—= -—
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50 Lewvel {dBuW/imj} Date: 2003-07-14 Time: 17:49:19
FCO CLASS- B
-6dB

FCC CLASS-B-AV
-6dB

” RTINS

-20300 440, 580. T20. B60. 1000
Frequency {(MHz)
Jite 1 Fite
Condition : 3m O03CHO3-MAT VERTICAL
EUT ! WMireless Z.4G AF
Power 1 110V /60H=
MODEL v ME-103
MEMO : T¥ CH11 Z4e:ZMH=z
: l.5w+l3dEi Patch
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg

1 £24.100 323,92 -£.0Z2 46,00 46.10 17.4e 4.42 Z8.00 Peak -—= -—
z 786 500 3766 -8.34 46.00 41.95 18 68 £E.03 EZ8.00 Peak -—= -—=
b 235000 325,73 -£.E7 46,00 42,77 159,33 E.28 E7.81 Peak -—= -—
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107 Lewvel {dBuW/imj} Date: 2003-08-09 Time: 14:58:23

FCC CLASS-B
I -6dB
13 \FH
9
M FCC CLASS-B-AV
54 T
I -6dB
M T et
4 | #np
0 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz)
Site : 03CHOS-HY
Condition : 3m HORN-ANT-6741 HORIZONTAL
EUT i WMireless Z.46 AF
Power : 110v¥/60H=z
MODEL : ME-103
MEMO i T CH11 Z40:ZMH=
¢ l.5im+l5dEi1 Patch
Over Limit Bead Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Bemark Paos Paos=
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 £320_.000 E7.41 -1&.5% 74,00 E0O.17  EB_EO0 .20 Z7.1g Peak -——- -——-
Z £390_000 31.47 -FZ.58 GEG4.00 Z24.1% E8_EZ0 G6.20 Z7.16 Awverage -——= -——=
2 £414_000 E8.97 -15.03 74.00 El.&65 EB_EL E6.23 Z7.1g Peak -——- -——-
4 7414_000 31.81 -ZZ.4% E4. 00 Z4.1% Z8_ZF5 .23 Z7.1f Awverage -—- -—-
7 ZE8£4_000 g2.05 -11.%&5 74.00 54.33 E8_E51 5.3% Z7.18 Peak -——= -——=
=2 £&z4.000 3z.68 -EZ1.3E &4.00 24.96 E2_E51 6.3% Z7.18 Average -——- -——-
2 ZE42_ 000 EL.EE -12. 42 74,00 47.74 E3_E2 6,43 Z7.18 Peak -——- -——-
10 FE45_ 000 32.82 -21.48 GE4.00 Z24.68 E8_E59 5.43 Z7.18 Awverage -——= -——=
11 £&74.000 E8.9&5 -15.04 74,00 E1.01 E2.&7 &.47 Z7.1% Peak -——- -——-
1z ZE74_000 3Z.40 -Z1. 60 E4.00 Z4.45 Z3_87 5.47 Z7.1% Awverage -—- -—-
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107 Lewvel {dBul¥/imj) Date: 2003-08-09 Time: 15:03:01

51 . L Aot e (00 WO PRI Y WO R S - o g on . A - 7 TN T

W F|
-§dB

0 3000 3400. 300, 4200. 4600. 5000
Frequency (MHz)

Gite i 03CHO3-HY

Condition : 3m HORN-ANT-6741 HORIZONTAL

EUT t Wireless Z.4G AF

Power : 110V/60H=z

HMODEL v ME-103

MEMO : T¥ CH11 Z4e:ZMH=z

: l.5w+l3dEi Patch
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Lewvel {dBul¥/imj)
120

Date: 2003-08-09 Time: 15:13:06

g
3]s
A FCC CLASS-B
T
1 .lII[ i v il -GdB
60 u W FCC CLASS-B-AV
i -6udf
MWMMWMM e
7 4 1P 1R
0 1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)
Gite 03CHOS-HY
Condition Jm HOFN-ANT-674l WVERTICAL
EUT ! WMirelesz Z.4C AF
Power : 110V/60H=z
HMODEL v ME-103
MEMO : T¥ CH11 Z4e:ZMH=z
1l.5n+158dEL Patch
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuW/m dE dBu¥W/ m ABu dE dB dEB fubi} deg
1 E3z&. 000 E&&.11 -T7.8% 74,00 L5208 E3_07 &6.11 27.1&5 Peak -——- -——-
Z F326_000 3E2. 25 -El1.7&5 B4 00 EE.EE EB_07 56.11 Z7.1&5 Awerage -——= -——=
2 X Ezgg_o00  77.54 Z.54 74,00 70.31 EB.EZ0 6.1% Z7.1g Peak -——- -——-
4 F388_000 32.31 -Z1.6% E4. 00 ZE.08 Z8_Z0 5.1% Z7.1f Awverage -—- -—-
5 X E4l4.000 P2 .92 4.92 74,00 71l.80 EB.EL 6.3 Z7.16 Peak -——= -——=
& £414_000 32.E83 -21.47 E4.00 2E.21 EB_EL &.23 Z£7.1¢ Awverage -——- -——-
9 ¥ ZEle_000 7?7.E7 F.87 74.00 gB5.89 Z8_ 43 6.37 Z7.18 Peak -—- -—-
10 £81c.000 322.47 -E0.52 E4.00 Z2E.74 E8.49 5.37 Z7.18 Average -——= -——=
11 ' zkg0_000 7O.4& -2.EB4 74,00 g2.47 EB.E3 &.4% 27.1% Peak -——- -——-
1z ZE80_000 33.36 -Z0.64 G400 E2E5.37 E8_69 5.49 Z7.1% Awverage -——= -——=
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Lewvel {dBuW/imj} Date: 2003-08-09 Time: 15:08:38

FCC CLASS-B
-GilB
1
Aiom bt e e Wb it Aottt st s st roiren el b BB AAM
L5 J =y 3
-§dB
0 3000 3400. 1800, 4200, 4600, 5000
Frequency (MHz)
Gite 1 03CHO3-HY
Condition : 3w HORN-ANT-6741 VERTICAL
EUT t Wireless Z.4d:F A4F
Power : 110V/60H=Z
MODEL : ME-103

MEMO T CH1L 2462MH=
¢ l.5im+l5dEi1 Patch

» For 5GHz ~ 25GHz
Remark: Frequency from 5000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Limits Emission  Level Margin Detect

Polarity Factor Loss

(MHz) (dB/m) (dB) (dBuV)(dBuV/m) (u/m) (dBuV/m) (uV/im) (dB) Mode
2462000 H 2835 629 5798 - ; 9262  42756.29 AV,
2462000 H 2835 629 6087 - ; 9551  59634.83 Peak
4926000 H 3328 912 1516 7400 5011.87 5756 75509 -16.44 Peak
4926000 H 3328 912 828 5400 50119 5068 34198 -332 AV
2462000 V 2835 629 6770 - ; 102.34 130918.19 AV.
2462000 V 2835 629 7855 - ; 11319 456562.25 Peak
4926.000 V 3328 912 1587 7400 5011.87 5827  819.41 -1573 Peak
4926000 V 3328 912 857 5400 50119 5097 35359 -3.03 AL
7386.000 V/H - Peak.
9848.000  V/H - Poak.
12310.000 V/H - Poak.
14772.000 V/H - e
17234.000 V/H ; Poak.
19696.000 V/H - Poak.
22158.000 V/H - i
24620.000 V/H - P:‘\a/'f’

Remark: The emission emitted by the EUT is too low to be measured except the emission listed above

Jay

Test Engineer:
Jay Zhong
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5.7. Band Edges Measurement

5.7.1. Measuring Instruments[]

As described in chapter 7 of this test report.

5.7.2. Test Procedure]

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.7.3. Test Result(d

= Test Result in lower band (Channel 1)(]

Test Result in higher band(Channel 11)0J

5.7.4. Note on Band edge Emission

Antenna: 4dBi Triband

PASS (PLOT1)
PASS (PLOT2)

The emission of

The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBuV/m) (dBuV/m) (dBpV/m) (dB)
H 01 101.81 52.21 74.00 -21.79 Peak
H 01 96.74 47.14 54.00 -6.86 Average
\ 01 103.91 54.31 74.00 -19.69 Peak
\Y 01 99.83 50.23 54.00 -3.77 Average
H 11 98.97 44 .91 74.00 -29.09 Peak
H 1 93.89 39.83 54.00 -14.17 Average
\Y 11 102.21 48.15 74.00 -25.85 Peak
\Y 1 98.15 44.09 54.00 -9.91 Average
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Antenna: 5dBi Ceiling

The emission of The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBpV/m) (dBuV/m) (dBuV/m) (dB)
H 01 101.36 51.76 74.00 -22.24 Peak
H 01 95.02 45.42 54.00 -8.58 Average
\Y 01 105.12 55.52 74.00 -18.48 Peak
\Y 01 100.30 50.70 54.00 -3.30 Average
H 11 98.89 44.83 74.00 -29.17 Peak
H 1 92.13 38.07 54.00 -15.93 Average
\Y 11 105.14 51.08 74.00 -22.92 Peak
\Y 1 100.17 46.11 54.00 -7.89 Average

Antenna: 9dBi Dipole

The emission of The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBuV/m) (dBuV/m) (dBuV/m) (dB)
H 01 100.74 51.14 74.00 -22.86 Peak
H 01 96.09 46.49 54.00 -7.51 Average
\Y 01 106.51 56.91 74.00 -17.09 Peak
\Y 01 103.47 53.87 54.00 -0.13 Average
H 1 98.56 44.50 74.00 -29.50 Peak
H 11 94.38 40.32 54.00 -13.68 Average
\ 11 109.69 55.63 74.00 -18.37 Peak
\Y 11 101.37 47.31 54.00 -6.69 Average
SPORTON International Inc. FCC ID. : PY3ME103
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Antenna: 18dBi Patch

The emission of The maximum

Polarity Channel carrier power field strength in Limit Margin Result
strength restrict band
(dBpV/m) (dBuV/m) (dBuV/m) (dB)
H 01 94.44 44.84 74.00 -29.16 Peak
H 01 92.34 42.74 54.00 -11.26 Average
\Y 01 114.11 64.51 74.00 -9.49 Peak
\Y 01 103.42 53.82 54.00 -0.18 Average
H 11 95.51 41.45 74.00 -32.55 Peak
H 1 92.62 38.56 54.00 -15.44 Average
\Y 11 113.19 59.13 74.00 -14.87 Peak
\Y 1 102.34 48.28 54.00 -5.72 Average

The band edge emission plot1 on page 147 shows 49.60dB delta between carrier maximum power and local
maximum emission in the restricted band (2.310~2.390 GHz).
The band edge emission plot2 on page 148 shows 54.06dB delta between carrier maximum power and local

maximum emission in the restricted band (2.4835~2.5 GHz).
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The spectrum analyzer plots are attached as below!(]

Plot1 (Channel 1)[1
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Plot2 (Channel 11)01
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Comments(] All emissions in any 100kHz bandwidth outside the band edge are attenuated more then 20dB

from the carrier.
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5.8.

5.8.1.

5.8.2.

Antenna Requirements

The EUT use a detachable antenna via SMA-reversed external connector. It is considered meet antenna
requirement of FCC.

Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed
to ensure that no antenna other than that furnished by the responsible party shall be used with the device.
3Q100

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater than
6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6dBi.

Antenna Connected Construction

The maximum Gain antenna used in this product is:

- ANT24P2: Dipole Antenna.

- ANT24P5: Dipole Antenna

- ANT24P7: Dipole Antenna

- ANT24P9: Dipole Antenna

- ANT2405: Ceiling Antenna

- ANT24S5: Style Patch Antenna

- ANT24S4: Style Triband Antenna
-ANT24D12: Patch Antenna
-ANT24D18: Patch Antenna

The antenna connector type is SMA-reversed The coaxial cable of the antenna is fixed to the antenna.
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6. Antenna Factor & Cable Loss

<Mode 1~3>
Frequency  Antenna Factor  Cable Loss Frequency  Antenna Factor  Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 1.00 1000 24.30 3.89
35 13.63 1.08 2000 31.10 5.41
40 11.11 1.18 3000 29.60 6.92
45 10.59 1.24 4000 30.80 8.24
50 6.47 1.30 5000 34.20 9.22
55 5.83 1.38 6000 33.30 10.25
60 5.18 1.44 7000 37.80 11.61
65 4.81 1.52 8000 39.40 11.78
70 4.43 1.59 9000 38.40 12.59
75 5.10 1.68 10000 38.90 13.84
80 5.91 1.75 11000 41.10 14.64
85 7.33 1.77 12000 42.70 14.12
90 8.74 1.83 13000 43.90 16.01
95 9.05 1.85 14000 43.70 13.76
100 9.36 1.90 15000 43.40 14.30
110 9.65 2.01 16000 40.90 15.16
120 9.97 2.06 17000 44.40 15.88
130 10.51 2.16 18000 47.10 16.09
140 10.32 2.24 19000 37.60 16.98
150 9.42 2.34 20000 37.30 16.21
160 8.09 2.42 21000 37.00 20.13
170 7.43 2.56 22000 38.00 19.24
180 7.60 2.62 23000 38.70 19.64
190 7.43 2.67 24000 38.60 20.54
200 7.26 2.76 25000 38.90 20.14
220 9.11 2.92 14000 43.70 13.76
240 10.88 3.09 15000 43.40 14.30
260 11.75 3.23 16000 40.90 15.16
280 11.55 3.38 17000 44.40 15.88
300 11.36 3.51 18000 47.10 16.09
320 12.03 3.63 19000 37.60 16.98
340 12.69 3.73 20000 37.30 16.21
360 13.33 4.03 21000 37.00 20.13
380 14.00 4.00 22000 38.00 19.24
400 14.63 4.09 23000 38.70 19.64
450 15.33 4.31 24000 38.60 20.54
500 16.03 4.64 25000 38.90 20.14
550 16.65 5.09
600 17.29 5.49
650 17.64 5.82
700 18.00 5.94
750 18.39 6.16
800 18.79 6.58
850 19.10 6.72
900 19.42 6.81
950 19.58 7.10
1000 19.75 7.41
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<Mode 4~12>
Frequency  Antenna Factor  Cable Loss Frequency  Antenna Factor  Cable Loss
(MHz) (dB) (dB) (MHz) (dB) (dB)
30 15.35 1.01 1000 24.30 3.89
35 13.63 1.04 2000 31.10 5.41
40 11.11 1.09 3000 29.60 6.92
45 10.59 1.24 4000 30.80 8.24
50 6.47 1.43 5000 34.20 9.22
55 5.83 1.39 6000 33.30 10.25
60 5.18 1.59 7000 37.80 11.61
65 4.81 1.41 8000 39.40 11.78
70 4.43 1.43 9000 38.40 12.59
75 5.10 1.55 10000 38.90 13.84
80 5.91 1.56 11000 41.10 14.64
85 7.33 1.62 12000 42.70 14.12
90 8.74 1.41 13000 43.90 16.01
95 9.05 1.81 14000 43.70 13.76
100 9.36 1.68 15000 43.40 14.30
110 9.65 1.73 16000 40.90 15.16
120 9.97 1.79 17000 44.40 15.88
130 10.51 1.93 18000 47.10 16.09
140 10.32 2.06 19000 37.60 16.98
150 9.42 2.09 20000 37.30 16.21
160 8.09 212 21000 37.00 20.13
170 7.43 212 22000 38.00 19.24
180 7.60 2.12 23000 38.70 19.64
190 7.43 2.21 24000 38.60 20.54
200 7.26 2.29 25000 38.90 20.14
220 9.11 2.42 14000 43.70 13.76
240 10.88 2.54 15000 43.40 14.30
260 11.75 2.66 16000 40.90 15.16
280 11.55 2.76 17000 44.40 15.88
300 11.36 2.85 18000 47.10 16.09
320 12.03 3.10 19000 37.60 16.98
340 12.69 3.36 20000 37.30 16.21
360 13.33 3.49 21000 37.00 20.13
380 14.00 3.50 22000 38.00 19.24
400 14.63 3.51 23000 38.70 19.64
450 15.33 3.55 24000 38.60 20.54
500 16.03 3.81 25000 38.90 20.14
550 16.65 4.05
600 17.29 423
650 17.64 4.63
700 18.00 4.74
750 18.39 4.95
800 18.79 5.06
850 19.10 5.18
900 19.42 5.40
950 19.58 5.91
1000 19.75 5.58
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7. List of Measuring Equipments Used

<Mode 1~3>
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
EMC Receiver R&S ESCS 30 100132 9KHz-2.75GHz | Jun. 03, 2002 fggg‘;cﬂ?{’;
LISN MessTec | NNB-2/16Z | 2001-008 | 9KHz-30MHz | Apr. 30,2002 ?ggg‘ﬁt_'ﬁ(';
LISN Conduction
(Support Unit) MessTec NNB-2/16Z | 2001-009 9KHz-30MHz | Apr.30,2002 | (5001
EMI Filter LINDGREN | LRE-2060 1004 <450 Hz N/A %gglfclt_'ﬁ(';
EMI Filter LINDGREN N6006 201052 0~ 60 Hz N/A ?ggg‘ﬁt_'ﬁ(';
3m Semi Anechoic SIDT Radiation
Chamber FRANKONIA SAC-3M | 03CHO3-HY | 30MHz~1GHz 3m | Jun. 22,2002 | 2 8RA S0
Radiation
Spectrum analyzer R&S FSP40 100004/040 9KHZ~40GHz Aug. 07, 2002 (03CHO3-HY)
Receiver SCHAFFNER | SCR 3501 417 9KHz-1GHz | Feb. 20, 2003 (O§gﬂ8§?£Y)
Amplifier HP 8447D | 2044A09072 | 100KHz—13GHz | Oct. 21,2002 (Og{gﬂggfﬁw
Amplifier MITEQ AFS44 879981 | 100MHz~26.5GHz | Aug. 12, 2002 (O§gﬂ8g?£Y)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2687 30MHz —2GHz Dec. 21, 2002 (03CHO3-HY)
Horn Antenna COM-POWER AH-118 10094 1GHz — 18GHz Apr. 10, 2003 (Og{gﬂggfﬁw
Turn Table HD DS420 | 420/650/00 | 0~ 360 degree N/A (O§gﬂ8g?£Y)
Radiation
Antenna Mast HD MA 240 240/560/00 1m-4m N/A (03CHO3-HY)
RF Cable-RO3m Jye Bao RG142 CB021 30MHz~1GHz | Jan. 02, 2003 (Og{gﬂggfﬁw
Horn Antenna Schwarzbeck | BBHA9170 |BBHA9170154| 15GHz~40GHz | May 09,2001 | Radiation
¥y o9, (03CHO3-HY)
RF Cable-HIGH Jye Bao RG142 CB030-HIGH 1GHz~29.5GHz Mar. 14, 2003 Radiation
Power meter R&S NRVS 100444 DC~40GHz May 28, 2003 Conducted
Power sensor R&S NRV-Z55 100049 DC~40GHz May 28, 2003 Conducted
Power Sensor R&S NRV-Z32 100057 30MHz-6GHz May 28, 2003 Conducted
AC power source HPC HPA-500W | HPA-9100024 AC 0~300V May 27, 2003 Conducted
Temp. and Humidity KSON THS-C3L 612 N/A Oct. 02,2002 | Conducted
Chamber

[0 Calibration Interval of instruments listed above is one year.

[0 Calibration Interval of Horn Antenna, BBHA9170, is three years.
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<Mode 4~12>
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
. Conduction
EMC Receiver R&S ESCS 30 100132 9 KHz - 2.75 GHz Jun. 03, 2002 (CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001-008 9 KHz — 30 MHz Apr. 30, 2002 (CO01-HY)
LISN Conduction
(Support Unit) MessTec NNB-2/16Z 2001-009 9 KHz — 30 MHz Apr. 30, 2002 (COO01-HY)
. Conduction
EMI Filter LINDGREN LRE-2060 1004 <450 Hz N/A (CO01-HY)
. Conduction
EMI Filter LINDGREN N6006 201052 0~60Hz N/A (CO01-HY)
3m Semi Anechoic SIDT 30MHz~1GHz Radiation
Chamber FRANKONIA | SAC-8M | 03CHO3-HY 3m Jun. 21,2003 | 43cHO3-HY)
Radiation
Spectrum analyzer R&S FSP40 100004/040 9KHZ~40GHz Aug. 07, 2002 (03CHO3-HY)
. Radiation
Receiver SCHAFFNER SCR 3501 417 9 KHz —1GHz Feb. 20, 2003 (03CHO3-HY)
o Radiation
Amplifier HP 8447D 2944A09072 | 100KHz — 1.3GHz Oct. 21, 2002 (03CHO3-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2687 30MHz —2GHz Dec. 21, 2002 (03CHO3-HY)
Radiation
RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz Jan. 02, 2003 (03CH03-HY)
o Radiation
Amplifier MITEQ AFS44 879981 100MHz~26.5GHz | Aug. 12, 2002 (03CHO3-HY)
Radiation
Horn Antenna COM-POWER AH-118 10094 1GHz — 18GHz Apr. 10, 2003 (03CHO3-HY)
Radiation
Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A (03CHO3-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Tm-4m N/A (03CHO3-HY)
Radiation
Horn Antenna Schwarzbeck | BBHA9170 |BBHA9170154| 15GHz~40GHz Jun. 02, 2003 (03CHO3-HY)
Radiation
RF Cable-HIGH Jye Bao RG142 CB030-HIGH 1GHz~29.5GHz Mar. 14, 2003 (03CHO3-HY)
Power meter R&S NRVS 100444 DC~40GHz May 28, 2003 Conducted
Power sensor R&S NRV-Z55 100049 DC~40GHz May 28, 2003 Conducted
Power Sensor R&S NRV-Z32 100057 30MHz-6GHz May 28, 2003 Conducted
AC power source HPC HPA-500W | HPA-9100024 AC 0~300V May 27, 2003 Conducted
Temp. and Humidity KSON THS-C3L 612 N/A Oct. 02, 2002 Conducted

[0 Calibration Interval of instruments listed above is one year.
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8. Uncertainty of Test Site

Uncertainty of Radiated Emission Measurement

_ Probability
Contribution Distribution 3m
Antenna factor calibration normal(k=2) +1
cable loss calibration normal(k=2) 0.3
RCV/SPA specification rectangular 12
Antenna Directivity rectangular 13
Antenna Factor V.S. Height rectangular 12
Antenna Factor Interpolation for Frequency rectangular 10.25
site imperfection rectangular 12
Mismatch
Receiver VSWR I'1=0.09
Antenna VSWR I'2=0.67
Uncertainty=20log(1-T"1*I"2) U-shaped *0.54
combined standard uncertainty Ue(y) normal 2.7
g/l;zsurﬁgzuc;:(eyr;tamty for a level of confidence of normal (k=2) 154

U=v{(1/2)2+(0.3/2)+(22+0.52+22+0.25%+22)/3+(0.54)2/2}=2.2 for 10m test distance
U=V{(1/2)2+(0.3/2)2+(22+32+22+0.25%+22)/3+(0.54)/2}=2.7 for 3m test distance

Uncertainty of Conducted Emission Measurement

Contribution P.rob.abll!ty 150KHz — 30MHz
Distribution

Cable and I/P attenuator calibration normal(k=2) 0.3

RCV/SPA specification rectangular 12

LISN coupling specification rectangular +1.5

Transducer factor frequency interpolation rectangular 0.2

Mismatch

Receiver VSWR T'1=0.09

LISN VSWR I'2=0.33 U-shaped 0.2

Uncertainty=20log(1-I"1*T"2)

combined standard uncertainty Ue(y) normal +1.66

gA;ZSWBSZUS:z:amty for a level of confidence of normal (k=2) +3.32

U=v{(0.3/2)? +(22+1.52+0.22)/3+(0.2)?/2}=1.66
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